Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

AWTA PRODUCT TESTING

P.O. Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

	222222222	ALTER !!		ORDER N	IUMBER : 32866	
Colour	s Ref: "Yin loop pile c : Grey/Light pile height	arpet tile blue		Celestial)		
Material Specification: Nominal composition: 100 Nominal total pile mass: Nominal backing: Cushion	848g/m2					
ASISO 9239.1-2003 Part 1	Determina		ests for F. ne Burning at Source			
Date of sample arrival: Date tested: Results:	30/04/201 21/06/201 CHF (Criti 1	.3	Flux / Cri 3	tical Radi Mean	ant Flux)	
Length Width	3.6 3.7	4.2	4.0 -	3.9	kW/m2 kW/m2	
		Smc	oke Value			14,276,27
Length Width	314 335	299 -	349 -	321 -	% min % min	
Observations: melting, b	listering	1212131		HEER		E FEEST
Note: Sample was condition temperature of 23+/-2dego 48 hours prior to testing	C and Relati					
Each specimen was adhered cement board using Rober						
The test results relate under the particular consistent sole criterion for assess	ditions of t	he test, t	they are n	ot intende	ed to be the	
		REFERE				C BEFEL
		ERRI				
		SHIE				581121
		and a				15 A H H
	Selfer et		HBRI			
200192 2			(END O	F REPORT) PAGE 1	

This document is issued in accordance with NATA's accreditation requirements. Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if ammended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY

lachr

0204/11/06